CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
LOS ANGELES REGION

320 West 4th Street, Suite 200, Los Angeles, California, 90013
(213) 576-6600 * Fax (213) 576-6660
http://www.waterboards.ca.gov/losangeles

ORDER NO. R4-2021-0044
(FILE NO. 20-090)
WASTE DISCHARGE REQUIREMENTS
AND
WATER RECLAMATION REQUIREMENTS
CITY OF SANTA MONICA
SUSTAINABLE WATER INFRASTRUCTURE PROJECT (SWIP)

The following Permittee is subject to Waste Discharge Requirements (WDRs) and Water
Reclamation Requirements (WRRS) set forth in this Order:

TABLE 1. PERMITTEE INFORMATION

Permittee City of Santa Monica (City or Permittee)
Name of Facility | SWIP Advanced Water Treatment Facility (AWTF or Facility)

1771 Main Street
Santa Monica, CA 90401

Facility Address

TABLE 2. ADMINISTRATIVE INFORMATION

This Order was adopted and shall become effective on: February 11, 2021

I, Renee Purdy, Executive Officer, do hereby certify that this Order with all attachments is
a full, true, and correct copy of the Order adopted by the California Regional Water Quality
Control Board, Los Angeles Region (Los Angeles Water Board), on the date indicated
above.

Digitally signed by R Purdy
R P u rd Date:2021.02.17 12:16:40
-08'00'

Renee Purdy, Executive Officer

ADOPTED: 02/11/21 1



City of Santa Monica Order No. R4-2021-0044

SWIP Advanced Water Treatment Facility File No. 20-090
CONTENTS
1. BACKGROUND INFORMATION . .. ottt e e 3
2. RECYCLED WATER DISTRIBUTION SYSTEM ... 6
3. ADVANCED-TREATED RECYCLED WATER QUALITY ..o 7
4, SMURRF TREATED WATER QUALITY e 7
5. GROUNDWATER BASIN ...t e e e e e e e 8
6. PURPOSE OF ORDER ... ettt e e e e e e e 8
7. REGULATION OF RECYCLED WATER ... oo 9
8. OTHER APPLICABLE PLANS, POLICIES AND AUTHORITIES .......ceeeviiiieenne, 12
1. INFLUENT SPECIFICATIONS ...t 20
2. RECYCLED WATER TREATMENT SPECIFICATIONS ..., 21
3. RECYCLED WATER DISCHARGE LIMITATIONS ..., 21
4, RATIONALE FOR DISCHARGE LIMITATIONS ..., 22
5. GENERAL REQUIREMENTS ... e e e eaan 23
6. SPECIFICATIONS FOR USE OF RECYCLED WATER ..o, 25
7. USE AREA REQUIREMENTS ..ot e e e e e 25
8. SPECIFICATIONS AND REQUIREMENTS FOR DUAL-PLUMBED SYSTEMS....28
9. DDW SPECIFICATIONS AND REQUIREMENTS......ccoii e 30
10. ADDITIONAL PROVISIONS . ... 31
11, REOPENER ..o e e e ea e 33
12, ENFOR CEMENT e e e e e e s e e e e e e e e a e e eaees 34
TABLES
TABLE 1. PERMITTEE INFORMATION ..ot 1
TABLE 2. ADMINISTRATIVE INFORMATION ...cutiii e 1
TABLE 3. TERTIARY-TREATED RECYCLED WATER USERS.......coooiiiiiiiiviieeeeeeeeeeeees 6
TABLE 4. BENEFICIAL USES OF GROUNDWATER........cciiiiiiiieeee e 12
TABLE 5. GROUNDWATER QUALITY OBJECTIVES FOR SALTS.......oovviiiieeeeeeeeeeee, 12
TABLE 6. DISCHARGE LIMITATIONS NONPOTABLE USES.......c.ccoooeiiiivevieeeeeeeeeeee, 21
ATTACHMENTS
ATTACHMENT A — DEFINITIONS . ..ottt e e e e e e e eeeens A-1
ATTACHMENT B — SWIP PROJECT FLOW DIAGRAM........ouvtieeeieeeeeeeeiiee e, B-1
ATTACHMENT C1 — AWTF PROCESS FLOWDIAGRAM ......ooiiiiiiiiiiiiiiiieeee e C-1
ATTACHMENT C2 — RECYCLED WATER DISTRIBUTION AREA.........coviiiieeeeeeeeeinn, C-2
ATTACHMENT C3 — SANTA MONICA GROUNDWATER SUBBASINS ...........cceeeee C-3
ATTACHMENT D - STANDARD PROVISIONS ...t eeeaens D-1
ATTACHMENT E — MONITORING AND REPORTING PROGRAM (MRP) CI-10569... E-1
ATTACHMENT F — DDW CONDITIONAL ACCEPTANCE LETTER.......cooviiiiiieen, F-1

ADOPTED: 02/11/21 2



City of Santa Monica Order No. R4-2021-0044
SWIP Advanced Water Treatment Facility File No. 20-090

The California Regional Water Quality Control Board, Los Angeles Region (Los Angeles
Water Board) finds the following:

1. BACKGROUND INFORMATION

1.1

1.2.

ADOPTED: 02/11/21

Permittee

The City of Santa Monica (City or Permittee) is a beachside city of 8.3 square
miles on the west side of Los Angeles County. The City has a population of
approximately 93,000 and produces municipal and commercial wastewater that
iIs mostly conveyed to the Hyperion Water Reclamation Plant, owned and
operated by the City of Los Angeles, Bureau of Sanitation.

Sustainable Water Infrastructure Project (SWIP)
Overview

The City of Santa Monica is developing a recycled water program to achieve
long-term water self-sufficiency. When fully implemented, the Sustainable
Water Infrastructure Project (SWIP) will allow the City to reuse up to 1.5 million
gallons per day (mgd) of stormwater, brackish water, dry-weather runoff, and
treated wastewater within the city. A conceptual flow diagram of the SWIP is
included in Attachment B and the project consists of the following:

1.2.1. Advanced Water Treatment Facility (AWTF)

Construction and operation of an AWTF that will collect up to 1.5 mgd
raw wastewater, stormwater, and dry-weather runoff from the city and
produce up to 1.2 mgd advanced treated recycled water for nonpotable
and indirect potable reuse. The AWTF advanced treated recycled water
will be mixed with treated water from the Santa Monica Urban Runoff
Recycling Facility (SMURRF) before being used for nonpotable reuse
and, subject to future permitting, indirect potable reuse.

1.2.2. Civic Center Stormwater Harvesting Tank

Construction and operation of a 1.5 million gallon below-grade
stormwater harvesting tank under the City’s Civic Center parking lot to
convey stormwater and dry-weather runoff from the City’s Municipal
Separate Storm Sewer System and Civic Center parking lot to the
AWTF.

1.2.3. SMURRF Upgrades

Installation of a Reverse Osmosis unit at the SMURRF and enclosing
the UV system and final effluent basin. The SMURRF currently acts as
a Best Management Practice (BMP) for stormwater management and
treats both stormwater and dry weather runoff for nonpotable reuse.
Since there is often insufficient stormwater and dry-weather runoff to
run the SMURRF, the SMURREF influent is supplemented with potable
water. To reduce the need for potable water, the City also plans to
convey brackish water from the City’s Clean Beaches Initiative tank to



City of Santa Monica Order No. R4-2021-0044
SWIP Advanced Water Treatment Facility File No. 20-090

the SMURRF. Section 4 includes additional information on the
SMURREF processes.

1.2.4. Injection Wells

Installation of a groundwater injection and monitoring well network to
operate the SWIP as a Groundwater Replenishment Reuse Project
(GRRP). Advanced treated recycled water from the AWTF and
upgraded SMURRF will be conveyed to the injection wells through an
extension of the existing recycled water pipeline. A groundwater
monitoring plan will also be developed to monitor the impacts the
injected water has on the groundwater basin before the GRRP begins
operation.

Elements Permitted by the Los Angeles Water Board:

This permit only regulates the activities in the SWIP involving nonpotable reuse.
Specifically, the permit regulates the AWTF and the AWTF effluent water
quality. The City will submit an updated Report of Waste Discharge (ROWD) to
the Los Angeles Water Board once the GRRP is incorporated into the
Engineering Report and approved by the State Water Resources Control
Board, Division of Drinking Water (DDW). The Los Angeles Water Board will
then consider amending this Order to permit operation of the GRRP.

1.3. Facility and Project Description

The AWTF will produce up to 1.2 mgd advanced treated recycled water from a
mixture of raw wastewater from the City’s sanitary sewer, stormwater, and dry-
weather runoff, when available. The influent to the AWTF will be 100% raw
wastewater when no other sources are available. When stormwater or dry-
weather runoff is available, the typical influent will be up to 70% raw wastewater
and 30% stormwater or dry-weather runoff. If the AWTF is shut down or if the
water does not meet Title 22 specifications, the wastewater will be directed to
the sewer for treatment at the City of Los Angeles’ Hyperion Water Reclamation
Plant. Treatment at the Santa Monica AWTF will consist of headworks fine
screening, Membrane Bioreactor (MBR), cartridge filtration, Reverse Osmosis
(RO), Ultraviolet-Advanced Oxidation Process (UVAOP), chlorine disinfection,
and post treatment stabilization as presented below and in Attachment C1.:

Headworks Fine Screen — To minimize the presence of inert solids such
as grit, hair, and fibrous materials entering the MBR, a headworks system
will screen the raw influent wastewater, stormwater, and dry-weather
runoff. A single 2 mm perforated drum screen with a hydraulic capacity of
1.5 mgd will provide the required screening with no possibility of
unscreened bypass to downstream processes.

MBR — After the headworks, screened influent will flow by gravity, mix with
Return Activated Sludge (RAS), and enter the MBR. The MBR consists of
two biological trains and two membrane trains. Each biological train will be
divided into two compartments, one anoxic zone and one aerobic zone, to
provide nitrification-denitrification of the wastewater along with oxidizing the

ADOPTED: 02/11/21 4



City of Santa Monica Order No. R4-2021-0044
SWIP Advanced Water Treatment Facility File No. 20-090

wastewater. One MBR feed pump per biological train will pump the water
from the aeration tank to a common MBR feed tank that allows flow into
either membrane tank. RAS will flow by gravity over an overflow weir into a
common RAS channel, where it will mix with screened influent and be
discharged to either biological train. This mixture of RAS with influent
maintains a sufficient concentration of mixed liquor suspended solids
(MLSS) in the MBR. Each train is sized to provide half the capacity of the
AWTF while meeting the appropriate pathogen reduction credits. Waste
Activated Sludge (WAS) will be discharged to the Sump Pump Station to
maintain a desired MLSS concentration within the MBR. The Sump Pump
Station will ultimately discharge WAS to the downstream sanitary sewer.
An automatic Clean-in-Place (CIP) system will be installed for the
membranes that consists of dosing acid and/or sodium hypochlorite into
the membrane tanks to remove accumulated organic matter or crystalized
salts.

Cartridge Filtration - Cartridge filtration is typically provided upstream of
RO units to protect the membranes. The cartridge filters will be selected
based on acceptance under the Surface Water Treatment Rule for
pathogen reduction credits. The cartridge filters are made of pleated
microfiber media that is NSF-61 certified for removal of cyst-sized particles.
Monitoring of the cartridge filters will be performed to ensure they remain
within the prescribed limits for flow rate, pressure differential, and
discharge turbidity.

RO — Following cartridge filtration, flow will pass through the RO system,
which removes dissolved inorganic and organic components in the MBR
filtrate. To control scaling and to protect the RO membranes, pretreatment
consisting of chemical dosing with a threshold inhibitor and sulfuric acid for
pH control will be provided. A CIP system and a flushing water system for
the RO membranes are essential to maintain the RO performance. RO
concentrate is discharged to the Sump Pump Station for disposal to the
Hyperion Water Reclamation Plant via the downstream sanitary sewer.

UVAOP — The UVAOP at the AWTF will consist of UV irradiation with
chlorine added as an oxidant upstream of the UV trains for advanced
oxidation. UVAOP is used to disinfect RO permeate and destroy
constituents of emerging concern (CECSs) that pass through the RO
membranes due to their low molecular weight and low ionic charge, notably
N-Nitrosodimethylamine (NDMA) and 1,4-dioxane. UVAOP effectively
reduces and inactivates pathogenic microorganisms and achieves the
maximum disinfection credits allowed for target microorganisms. The
chlorine used for oxidation also provides the disinfectant residuals needed
for further virus reduction in the downstream chlorine contact tank. The
inactivation of microorganisms and reduction of micropollutants vary with
the UV dose, which is a product of the UV light intensity and the exposure
time, and the chlorine dose.

ADOPTED: 02/11/21 5



City of Santa Monica

SWIP Advanced Water Treatment Facility

Order No. R4-2021-0044

File No. 20-090

Chlorine Disinfection — Discharge from the UVAOP will flow to a chlorine
contact tank for further virus reduction. Residual free chlorine concentration
from the UVAOP will serve as the base for chlorine concentration, with an
injection point upstream of the chlorine contact tank to add additional free
chlorine if higher chlorine contact time (CT) values are needed. The
chlorine contact tank provides 11.2 minutes of hydraulic retention time at
peak flow. A tracer study will be performed to determine the baffling factor
in CT calculations.

Post Treatment Stabilization - To stabilize the product water and protect
the distribution system against corrosion, sodium carbonate is added to the
flow to adjust the pH before it enters the distribution system and the
pipelines to the injection wells.

2. RECYCLED WATER DISTRIBUTION SYSTEM

The City plans to distribute a mixture of advanced-treated recycled water,
stormwater, dry-weather runoff, and SMURRF effluent for nonpotable uses such as
landscape irrigation and toilet/urinal flushing in dual-plumbed systems. Table 3
below lists the recycled water users and Attachment C2 depicts the current recycled

water distribution area.

TABLE 3. TERTIARY-TREATED RECYCLED WATER USERS

Recycled Water User Facility Use Type Address Land Use
Owner
. S . Parks/
Tongva Park City Irrigation 1700 Main Street Open Space
. . - 1250 Ocean Parks/
Palisades Park City Irrigation Avenue Open Space
, . - 1401 Olympic Parks/
Memorial Park City Irrigation Boulevard Open Space
- . I Institutional/
th
Municipal Cemetery City Irrigation 1823 15" Street Public Lands
Municipal Bus Yard City Irrigation 1620 6" Street DO\évg:gwn
Parking Lot near Metro . I th Institutional/
Station City Irrigation 1636 5" Street Public Lands
: . o . Institutional/
City Hall City Irrigation 1685 Main Street Public Lands
. . 1401 - 2400 :
Median at Olympic . I : Public
Boulevard City Irrigation Olympic Right-of-Way
Boulevard
Parkway at Colorado and . S th Public
11t Street City Irrigation 1600 11™ Street Right-of-Way
Landscape at Colorado Cit Irrigation 224 Colorado Public
Esplanade y 9 Avenue Right-of-Way
. Irrigation/ Dual . Institutional/
The Rand Corp Private Plumbed System 1776 Main Street Public Lands
Step Up On Colorado L.P. Private Irrigation 520 Colorado Downtown
Avenue Core
The Waverly Owners Private Irriqation 1705 Ocean Institutional/
Association 9 Avenue Public Lands

ADOPTED: 02/11/21



City of Santa Monica

Order No. R4-2021-0044

SWIP Advanced Water Treatment Facility File No. 20-090
Recycled Water User I;acmty Use Type Address Land Use
wner
Water Garf'fg Company | private Irrigation 1620 26' Street | Office Campus
. . . Dual-Plumbed 333 Olympic Institutional/
Public Safety Building City System Drive Public Lands
1000-2400
Median at Olympic . A Olympic Public
Boulevard City Irrigation Boulevard Right-of-Way
Median
State/
[-10 Freeway Landscaping | Caltrans Irrigation Moln7icc:)§ Ifraergv?/a Ri hstfg;-eWa
District 07 Y 9 y
1000 Olympic
Other/ Filling Boulevard, 1300
- . . Station for Street Ocean Avenue, Public
Other/ Filling Station City . 1600 Delaware .
Cleaning, Sewer Right-of-Way
Jettin Avenue, 1600
9 Main Street, 300
Colorado Avenue

3. ADVANCED-TREATED RECYCLED WATER QUALITY

The advanced-treated recycled water produced at the AWTF will meet the
requirements in Title 22 of the California Code of Regulations (22 CCR), Chapter 3,
Article 5.2 for indirect potable reuse: Groundwater Replenishment — Subsurface
Application. The advanced treated recycled water will be higher quality than is
required for nonpotable reuse applications, including decorative fountains.

4. SMURRF TREATED WATER QUALITY

4.1.

The City of Santa Monica owns and operates the SMURRF, which currently

treats stormwater and dry-weather runoff for nonpotable reuse. The City has
been operating the SMURREF since 2000 as a stormwater and dry-weather
runoff Best Management Practice (BMP).
[...]
The sum of monochloroacetic acid, dichloroacetic acid, trichloroacetic acid,
monobromoacetic acid, and dibromoacetic acid.

Indicator Compound

An individual chemical in a GRRP's municipal wastewater that represents the physical,
chemical, and biodegradable characteristics of a specific family of trace organic
chemicals; is present in concentrations that provide information relative to the
environmental fate and transport of those chemicals; may be used to monitor the
efficiency of trace organic compounds removal by treatment processes; and provides an
indication of treatment process failure.

Incidental Runoff

Unintended small amounts (volume) of runoff from recycled water use areas, such as
unintended, minimal over-spray from sprinklers that escapes the recycled water use
area.

Instantaneous Maximum Effluent Limitation
The highest allowable value for any single grab sample or aliquot (i.e., each grab
sample or aliquot is independently compared to the instantaneous maximum limitation).

Instantaneous Minimum Effluent Limitation
The lowest allowable value for any single sample or aliquot (i.e., each grab sample or
aliquot is independently compared to the instantaneous minimum limitation).

Intrinsic Tracer
A substance or attribute present in the recharge water at levels different from the
receiving groundwater such that the substance in the water applied at the GRRP can be

ATTACHMENT A — DEFINITIONS (ADOPTED: 02/11/21) A-4



City of Santa Monica Order No. R4-2021-0044
SWIP Advanced Water Treatment Facility File No. 20-090

distinctly and sufficiently detected in the groundwater downgradient of the GRRP to
determine the underground retention time of the water.

Maximum Contaminant Level (MCL)

The maximum permissible concentration of a contaminant established pursuant to
section 116275(c)(1) and (d) of the Health and Safety Code or established by the United
States Environmental Protection Agency (USEPA).

Maximum Daily Effluent Limitation (MDEL)

The highest allowable daily discharge of a pollutant over a calendar day (or 24-hour
period). For pollutants with limitations expressed in units of mass, the daily discharge is
calculated as the total mass of the pollutant discharged over the day. For pollutants with
limitations expressed in other units of measurement, the daily discharge is calculated as
the arithmetic mean measurement of the pollutant over the day.

Median
The middle measurement in a set of data. The median of a data set is found by first
arranging the measurements in order of magnitude (either increasing or decreasing

order). If the number of measurements (n) is odd, then the median = X(n+1)/2. If n'is

even, then the median = (Xn/2 + X(n/2) + 1)/2 (i.e., the midpoint between the n/2 and
n/2+1).

Method Detection Limit

MDL is the minimum concentration of a substance that can be reported with 99 percent
confidence that the measured concentration is distinguishable from method blank
results.

Minimum Level (ML)

The concentration at which the entire analytical system must give a recognizable signal
and acceptable calibration point. The ML is the concentration in a sample that is
equivalent to the concentration of the lowest calibration standard analyzed by a specific
analytical procedure, assuming that all the method specified sample weights, volumes,
and processing steps have been followed.

Minimum Reporting Level (MRL)

The smallest measured concentration of a substance that can be reliably measured by
using a given analytical method. It is the “less-than” value reported when an analyte
either is not detected or is detected at a concentration less than the MRL.

Modal Contact Time

The amount of time elapsed between the time that a tracer, such as salt or dye, is
injected into the effluent at the entrance to a chamber and the time that the highest
concentration of the tracer is observed in the effluent from the chamber.

ATTACHMENT A — DEFINITIONS (ADOPTED: 02/11/21) A-5



City of Santa Monica Order No. R4-2021-0044
SWIP Advanced Water Treatment Facility File No. 20-090

Nitrogen, Total
The sum of ammonia, nitrite, nitrate, and organic nitrogen-containing compounds,
expressed as nitrogen.

Not Detected (ND)
Sample results which are less than the laboratory’s MDL.

Notification Level (NL)
The concentration of a contaminant established by the Department pursuant to section
116455 of the Health and Safety Code.

NTU (Nephelometric Turbidity Unit)

A measurement of turbidity as determined by the ratio of the intensity of light scattered
by the sample to the intensity of incident light scattered by the sample to the intensity of
incident light as measured by method 2130 B. in Standard Methods for the Examination
of Water and Wastewater, 20th ed.; Eaton, A.D., Clesceri, L.S., and Greenberg, A.E.,
Eds; American Public Health Association: Washington, DC, 1995; p.2-8.

Oxidized Wastewater
Wastewater in which the organic matter has been stabilized, is nonputrescible, and
contains dissolved oxygen.

Polychlorinated Biphenyls (PCBs)

The sum of chlorinated biphenyls whose analytical characteristics resemble those of
Arochlor-1016, Arochlor-1221, Arochlor-1232, Arochlor-1242, Arochlor-1248, Arochlor-
1254, and Arochlor-1260.

Recharge Water
Recycled municipal wastewater, or the combination of recycled municipal wastewater
and credited diluent water, which is utilized by a GRRP for groundwater replenishment.

Recycled Municipal Wastewater
Recycled water that is the effluent from the treatment of wastewater of municipal origin.

Recycled Municipal Wastewater Contribution or RWC

The fraction equal to the quantity of recycled municipal wastewater applied at the GRRP
divided by the sum of the quantity of recycled municipal wastewater and credited diluent
water.

Recycled Water

Water which, as a result of treatment of waste, is suitable for a direct beneficial use or a
controlled use that would not otherwise occur therefore considered a valuable resource.
(Wat. Code, § 13050(n).)

Running Annual Average

The arithmetic mean, calculated quarterly, of the monitoring results from the previous
four consecutive quarters. If no sample was collected during a quarter or a result for a

ATTACHMENT A — DEFINITIONS (ADOPTED: 02/11/21) A-6



City of Santa Monica Order No. R4-2021-0044
SWIP Advanced Water Treatment Facility File No. 20-090

guarter is not available, only available data shall be used in the calculation of the
running annual average.

Running Four-Week Average
The arithmetic mean, calculated weekly, of the monitoring results from the previous four
consecutive weekly sample results.

Spray Irrigation
The application of recycled water to plants to maintain vegetation or support growth of
vegetation by applying it from sprinklers.

Subsurface Application
The application of recharge water to a groundwater basin(s) by a means other than
surface application.

Surface Irrigation

Application of recycled water by means other than spraying such that contact between
the edible portion of any food crop and recycled water is prevented (i.e., drip or flood
irrigation).

Surrogate Parameter

A measurable physical or chemical property that has been demonstrated to provide a
direct correlation with the concentration of an indicator compound, can be used to
monitor the efficiency of trace organic compounds removal by a treatment process,
and/or provides an indication of a treatment process failure.

Total Organic Carbon (TOC)
The concentration of organic carbon present in water.

Trihalomethanes, Total
The sum of Bromodichloromethane, Bromoform, Chloroform, and Dibromochloromethane.

Use Area

An area of recycled water use with defined boundaries. Agricultural use areas may
contain one or more facilities (ditch, irrigated fields, pumping stations, etc); use areas
may also consist of an aggregate of small lots (e.g., residential/ industrial developments,
roadway median irrigation, etc.).

ATTACHMENT A — DEFINITIONS (ADOPTED: 02/11/21) A-7



City of Santa Monica

Order No. R4-2021-0044

SWIP Advanced Water Treatment Facility File No. 20-090
ATTACHMENT B — SWIP PROJECT FLOW DIAGRAM
Brackish/Saline Wastewater Reuse SSormater

Groundwater Reuse Harvesting and Reuse
Ocean
Stormwater/ Brackish Water Ave 54"

Urban Runoff PBLS
[ Clean Beaches | @
5 ] Tank Sub Dramsj
1 MGD
U . | SWIP Advanced /lech:rier
e 16MG ™ | KRt \__  Tankis)
M \ Clean Beaches Tank } ‘2’:““ ‘m“‘” y Overflow to Storm
., wer non A
oYerﬂow o S g Treatment Plan) Drain
Sanitary Sewer 1
i 0.5MGD SMURRF il ¢ y
RO Upgrades
1.5 MGD
tesemncnnnes Advanced Treated
Water for Reuse
 paSsr 2 -
i3 Bxsting Facility
i Purple Pipe System | D Newly Proposed
: 4 SWIP Facility

Non-Potable Groundwate

Reuse Recharge We Future Fac“ltles

Indirect Potable
Reuse
B-1

ATTACHMENT B (ADOPTED: 02/11/21)



City of Santa Monica Order No. R4-2021-0044
SWIP Advanced Water Treatment Facility File No. 20-090

ATTACHMENT C1 - AWTF PROCESS FLOWDIAGRAM

SANTA MONICA SUSTAINABLE WATER INFRASTRUCTURE PROJECT (SWIP)

AWTF PROCESS FLOW DIAGRAM

T @%—
SCREENED ®
INFLUEN T — e

v T
0]

RAW SEWAGE FROM
OCEAN AVE LIFT STATION

<
t

loation Ifl;:,;t]&lgl) 9 -
SCREENING —» & ~
STORMWATER FROM
STORAGE TANK : 1 il
—WAS ®
WASTE DISCHARGE T0 1 "
OCEAN AVE. SEWER STORMWATER BYPASS o R Se TR | -
¢ ‘ i P — —
> 10 FACILITY REUSE SYSTEM
RO PERMEATE LOOP PRE-FORMED CHLORAMINES T » >
RO CONCENTRATE —— b NeOC| ! I:lx“'}“'“: \
o -
| }@“""uﬁ“ﬁ“
¥ 3
o 00 TeCly
}(YIS_IDB‘T‘RIBUIION il
) . € T it
NOO (oG @ T "
Mwenaed Treoted NaC
Racycled Worer f L
Sernpe Locetion
{FFea001)
0 [
@ & |
A i — WV
3 @ _l:l_. o
T O PERRERE — [,
KeOXl ———— "
-
(@ Headwiorks FineScreen  (8) Anoxic Tanks (Trains 1-2) (® MBRFeed Pumps (@3 Filtrate Tank @ uvaop )
(@ Redirculation Pumps (®) AerationTanks (Trains 1-2) @ Membrane FeedTank @® RoTransferPumps @ Chlorine Contact Tank
(@ Sump Pump Station (@ RASBox @ MBRFiltrate Pumps (@ Cartridge Filters (@ Clear Well Tank
(@ Evacuation Pumps (® MembraneTanks {Trains12) (2 Back Pulse Storage Tanks (Trains 1-2) ~ (8) ROs{Trains 1-2) @) Distribution Pump Station PACE

ATTACHMENT C (ADOPTED: 02/11/21) C-1



City of Santa Monica
SWIP Advanced Water Treatment Facility

Order No.

ATTACHMENT C2 - RECYCLED WATER DISTRIBUTION AREA

R4-2021-0044
File No. 20-090

Santa Monica Urban
Runoff Recycling
Facility -SMURRF -

> <
) &
a'
R4
ey o°
Injection Well o
& Location -Future ‘%, 2
C o
>
o
[ ]
T
S
Pt
o
(2l
won <™
&
Vingins -
M har &0 Ar q
Pk Park
2
%
A
.
y -
2 %,
% %
(08
o

Middin

Legend

Public Places
City Boundary
SMURRF Main

=== Recycled Water
Pipeline

[0 Santa Monica Urban
Runoff Recycling Facility
Upgrades -

Phase 1

- New Advanced
Water Treatment Facility
- Phase 2

. FUTURE Injection
Well Location - Phase 3

WG, 1984 Web Mercator Auliary_Sphere
© Latitude Geographics Group Ltd

Upgrades %
P9 Advanced Water i % 7
i > N
Treatment Facility o® % %e
”,
>,
%
W 5
PN
3 ~ o
%, s
R 4| Tr80s6 ;
O 3 i =
o 4
£
& {3 28 05 Miss Disclaimer: This map of tha City of Santa Morica has been provided for illustration purposes only. Every reasonable effort has been made to ensure the accuracy of the maps provided, | [NOtes
3 hawever, some information may not be accurate The city of Santa Monica (‘City") provides this map on an *AS IS basis. The Gty assumes no liabiity for damages arising from errors | [Enter map description here
or omissions. THE MAPS ARE PROVIDED WITHOUT WARRANTY OF ANY KIND, ether expressed or impled inluding but not imited to, the implied warranties of merchareabily ard

fitress for a particular purpose. Do not make any business decisions based on this map before validating your decision with the appropriate City office.

ATTACHMENT C (ADOPTED: 02/11/21)



City of Santa Monica Order No. R4-2021-0044
SWIP Advanced Water Treatment Facility File No. 20-090

ATTACHMENT C3 — SANTA MONICA GROUNDWATER SUBBASINS

ATTACHMENT C (ADOPTED: 02/11/21) C-3




City of Santa Monica Order No. R4-2021-0044
SWIP Advanced Water Treatment Facility File No. 20-090

ATTACHMENT D - STANDARD PROVISIONS

STANDARD PROVISIONS
APPLICABLE TO WASTE DISCHARGE REQUIREMENTS

1. Duty to Comply

The Permittee shall comply with all conditions of these waste discharge
requirements. A responsible party has been designated in the Order for this
project and is legally bound to maintain the monitoring program and permit.
Violations may result in enforcement actions, including Los Angeles Water Board
orders or court orders requiring corrective action or imposing civil monetary
liability, or in modification or revocation of these waste discharge requirements by
the Los Angeles Water Board (CWC sections 13261, 13263, 13265, 13268,
13300, 13301, 13304, 13340, 13350). Failure to comply with any waste discharge
requirement, monitoring and reporting requirement, or other order or prohibition
issued, reissued, or amended by the Los Angeles Water Board or State Water
Board is a violation of these waste discharge requirements and the Water Code,
which can result in the imposition of civil liability. (CWC section 13350, subdivision

(@).
2. General Prohibition

Neither the treatment nor the discharge of waste shall create a pollution,
contamination or nuisance, as defined by CWC section 13050. In addition, the
discharge of waste classified as hazardous, as defined in 23 CCR 2521(a), is also
prohibited.

3. Availability

A copy of these waste discharge requirements shall be maintained at the
discharge facility and be available at all times to operating personnel (CWC
section 13263).

4. Change in Ownership

The Permittee shall notify any succeeding owner or operator of the existence of
this Order by letter, a copy of which shall be forwarded to the Los Angeles Water
Board. The Permittee shall notify the Los Angeles Water Board, in writing, at least
60 days in advance of ownership change and provide a date on which the transfer
of this Order’s responsibility and coverage will go from the current discharger to
the new discharger. The notification shall include an agreement between the
parties to transfer responsibility for compliance with the Order. The agreement
shall include an acknowledgement that the existing discharger is liable for
violations up to the transfer date and that the new discharger is liable from the
transfer date forward. The succeeding owner of operator shall submit a Report of
Waste Discharge that requests an amendment to formally amend the Order to
acknowledge the transfer.

ATTACHMENT D — STANDARD PROVISIONS (ADOPTED: 02/11/21) D-1



City of Santa Monica Order No. R4-2021-0044
SWIP Advanced Water Treatment Facility File No. 20-090

5.

Change in Discharge

In the event of a material change in the character, location, or volume of a
discharge, the Permittee shall file with the Los Angeles Water Board a new Report
of Waste Discharge (CWC section 13260, subdivision (c)). A material change
includes, but is not limited to, the following:

5.1.  Addition of a major industrial waste discharge to a discharge of essentially
domestic sewage, or the addition of a new process or product by an
industrial facility resulting in a change in the character of the waste.

5.2.  Significant change in disposal method, e.g., change from a land disposal
to a direct discharge to water, or change in the method of treatment which
would significantly alter the characteristics of the waste.

5.3.  Significant change in the disposal area, e.g., moving the discharge to
another drainage area, to a different water body, or to a disposal area
significantly removed from the original area potentially causing different
water quality or nuisance problems.

5.4. Increase in flow beyond that specified in the waste discharge
requirements.

5.5. Increase in area or depth to be used for solid waste disposal beyond that
specified in the waste discharge requirements (23 CCR § 2210).

Revision

These waste discharge requirements are subject to review and revision by the
Los Angeles Water Board (CWC section 13263).

Notification

Where the Permittee becomes aware that it failed to submit any relevant facts in a
Report of Waste Discharge or submitted incorrect information in a Report of